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1. TENIKOI OPOI / GENERAL CONDITIONS

To maoToToINTIKO auTd Eival TO ATTOTEAEOUA NS DOKIPAG TNG NXOMOVWTIKAG IKAvVETNTAG EVOG DOUIKOU
oToixeiou. MNMeplypd@el avaAuTIKA Ta QTTOTEAEOUATA TNG DOKIUAG TTOU £YIVE OTO CUYKEKPIUEVO DOKiUIO SOUIKOU
OTOIXEIOU KAl TTPOCBIOPICE! TNV NXOMOVWTIKN TOU IKAVOTNTA HE EVO HOVOTINO WEYEBOG.

H Bokiur TNG NXOHOVWTIKAS IkavaTnTag £yive aTo Epyactipio Apxitektovikig Texvoloyiag Tou TuruaTtog
APXITEKTOVWY cupgwva pe Tig dladikacieg tng Y.A. KA/G79/22.8.96, ®.E.K. 826, Ttelxoc B’, dpBpo 1,
TTOPAYPAPOG 2 KOl META ATTO OXETIKEG EYKPIOEIS Twv appodiwv opydviwy Tou ApioToTteAgiou MavermioTnuiou
GeocaAovikng.

To amoréAegpa NG SOKIUAG APOPd TTOKAEICTIKA TO BOKIWIO TTOU XPNOIMOTTOINBNKE KAl TO OTTOI0 TTPOTKOUICE
0 avaBETng OTIg eyKATaoTACEIG Tou Epyaatnpiou pe 8ikrA Tou uBOvN. Ma va amodidel éva Sokipio Ti¢ idleg
TIMEG pE auTteg Tou didovTal OTo QUAAC aTTOTEALOUATWY, Ba TTPETEl va eival 6poio T600 atrd dmrown
KOTAOKEUNG 600 Kal ammé atroyn epapuoyng Pe 1o Sokipio TTou Xpnoigotroinenke. KdBe diagpopotroinon,
£0TW Kal MIKPR, YTTOPED va odnyAoel ot SIaQOopETIKA aTToTEAETUATO.

H dokiur) TpayuaroTroinBnke og EpyacTnPIaKEG CUVBINKEG, WOTE VO TTPOKUWYE N TTPAYUATIKY NXOMOVWTIKA
IKavéTNTA TOU DOKIYIOU. ZE TTEPITITWON EQAPHOYIG TOU KATW ATTO GAAEG OUVBIKES WG TTPOG TIG TTAEUPIKES
HETadOOEI, 0 AeiKTNG Hyopgiwang TTou Bivel To TTIOTOTTOINTIKG DOKIUNG MTTOPE va ueiwBei, 1Bi0iTepa av Ta
TTAEUPIKG XWpiopaTa £X0UV Ion A HIKPATEPN NXOHOVWTIKL IKavoTnTa.

To Epyaotipio diarnpei 1o diKaiwpa va XpnoILOTTOIE! TG ATTOTEAECHATA TWY OOKIUWY OF ETTIOTNHOVIKES
OnuooIEloElg, ETTIOTNUOVIKEG QVOKOIVWOEIG, EPEUVNTIKEG Epyacieg, KaBWG Kal KAEBe eidoug avaAoyeg
Epyaagicg KaBapd ETICTNUOVIKOU 1] EPEUVNTIKOU XOPAKTARA, XWPIG va avagéper To dvoud Tou AvaBEém r) Tov
TUTTO TOU TTROIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element. The
results obtained from measurements on the specific building element are presented in detail, and a single
figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle University
of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers, research
reports, and any other kind of studies of purely research or scientific nature, without revealing the name of
the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Egappuolopeva lMpodtutra / Applied Standards

ISO 10140-2:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2016, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4: Measurement procedures and requirements

Epyaotipio ApxitekTovikig TexvoAoyiag - Tuipa Apxitektovwy Mnxavikwy - MoAutexviki ZxoAn A.M.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.2

ISO 10140-5:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building elements
- Part 1: Airborne sound insulation

EA-2/17: M 2016
EA Document on assessment for notification purposes

Kavoviopog (EE) api6. 305/2011 Tou EupwrrdikoU KoivoBouAiou kai Tou ZupBouAiou yia T 8éaTrion
EVAPHOVIOUEVWY OPWV EUTTOPIOG TTPOIOVTWY TOU TOPEQ TWV SOMIKWY KATATKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5. Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:20186,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

Aiodikaoia Aokiung/ Test Procedure

To dokipio epapuooTnke oroug BaAduoug Jokipwy ammd Tov AvaBérn. H Sokiuf uhotroirenke
ouppwva pe T dladikacieg Tou kaBopilovial ato Tpotutro ISO 10140-2:2010, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of airborne
sound insulation

Ma Tov Tpoodiopiaguod Tou Agiktn Hyopeiwaong R xpnaoipotroifienke n ox£on:
R = L1~ L2+10log (S/A) o€ dB oOTT0U:

L1: n péon otaBun nxnrikng triecng oto BAAapo EKTTOUTTAS ot dB

L2: n péon atdBun nxnTikng TTiecng oTo BaAapo Aqung os dB

S: n emipaveia Tou dokiyiou gg m?

A: n nxoatmoppo@non Tou BaAduou AYng TToU TTROKUTITEl aTTd T OXEon:

A=0.163 (V/ T) oe m? omou:
V. 0 dykog Tou BaAduou Afyng oe m?
T: o Xpovog aviixnong Tou BaAduou Afyng oc s

Xpovog avrixnong: lMNa tov Tpoodiopiopd Tou XpOvou avTiXNonG TTRPAYLATOTIOINONKAY UETPAOEIC O
6 OIOQOPETIKEG BECEIG MIKPOPLIVOU,

©0opuBog BaBoug: Aev amaitrenke d16pBwon yia To BopuBo BdBoug

Epyaotipio Apxitektovikris Texvoloyiag - TuRpa Apxitektévwy Mnxavikwy - MoAutexvikiy Zxoifq A.M.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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Ta amorteAéopara Tng doKIuAg aTig Zwveg cuyvoThATwy atd 100 péxpr 3150 Hz (og TPITOOKTARES)
Xpnoipotromenkay yia tov mpoodiopioyd tou Ztabuiopévou Aeiktn Hyopeiwong tou Sokipiou
ouhewva pe To Tpotutro DIN EN 1ISO 717-1:2013,

The test specimen was mounted in the test room by the Client. The test took place under laboratory
conditions, according to ISO 10140-2:2010, Acoustics — Laboratory measurement of sound insulation

of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L1: the average sound pressure level in the source room in dB

L2: the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A :the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (VW T)inm2 where:

V: the volume of the receiving room in m?
T: the reverberation time of the receiving roomin s

Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to calculate
the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-1:2013.

2.3 Xpnolyotroloupevog e€oTrAiIocuog / Equipment used

Zuokeun / Apparatus Tomrog / Type | KaraokevaoTrig / Manufacturer | Kwdikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C0156, X-C016
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

EpyaoTtipio ApXiTeKTOVIKNS TEXVoAoYiag - TpRPa ApXITEKTOVWY Mnxavikwy - MoAutexvikh Zxohq A.M.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  Odhapol Aokipwy / Test Rooms

O1 BaAapol BOKINWY £ival KATACGKEUATUEVOL
CUMQWVA [E TIG OTTQITACEIG TOU TTPOTUTTOU

ISO 10140-5:2010* / The test rooms meet
the requirements of the ISO 10140-5:2010*
standard.

~
1 o

* ISO 10140-5:2010, Acoustics — Laboratory L '5=13.08 m2”
measurement of sound insulation of building : H=3.85 m
elements - Part 5: Requirements for test facilities M =‘§U.37m3
and equipment. é | YO
an] s
; ; e :

Apepaidtnra / Uncertainty 2 S=3.65:3.08 m? _
1.ZuvBuaopévn TUTTIKY aBeBaioTnTa / (d BT = 1 2
Combined standard uncertainty i '
| Ru | 0,1371 | S o N R

2.Aigupupévn aBeBaidtnTa / 15=16.12m?2
Expanded uncertainty I H=3.45m
V;=55.63 m?

| Rw [ 0,12

AlaoTdoeig avoiypartog dokipiou/

Test opening dimensions: ~ 2000X 1000mm "oC1.50¢1.25

l ;

Qykog @uAdpou EKTTOUTTAC!
Source Room Volume: 56 m?

Qykog @uiduou Aqyng/
Receiving Room Volume: 51 m?3

‘Hyog dokiunig/Test noise: Pol 86puBog R
/Pink noise

diktpa/Filters: TpiTookTaBikd / third octave

EpyaoTipio Apxitektovikiig TexvoAoyiag - TURKG APXITEKTOVIWY MNXaviKwy - MoAUTEXVIKE ZX0AR A.T.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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3.3

AOKIMIO / TEST SPECIMEN
Mepiypagn / Description
Mpoidv/Product:
Karaokevaatig/Manufacturer:

AvaBérng/Client:

AlguBuvon/Address:

Eykardoraon/ Installation:

Ovopaoia Tpoidvrog/Product name:

Huegpopunvia mapaywyng/Production date:
Aiaotdoeig dokipiou/ Sample dimensions:

Karaokeur / Construction

ZEAIAA/PAGE 6/9

AaxwpioTikd SITTARG vaAwang / Double Glazed Partition

PCA PAPGROUP ZI+A [Mamaddémourog O.BEE. / PCA
PAPGROUP Z+A Papadopoulos O.V.E.E.
PCA PAPGROUP Zz+A TMamadomoudog O.BEE. / PCA
PAPGROUP z+A Papadopoulos O.V.E.E.
BIOMHXANIKH TMMEPIOXH G©EZZAAONIKHYL BK38, 57022

ZINAOZ, tnA: 2310 570727, www.papgroup.gr/iindex.php /
INDUSTRIAL AREA OF THESSALONIKI BK38, SINDOS 57 022,
GREECE, tel: +30 2310 570727, www.papgroup.gr/index.php
PCA PAPGROUP Z+A T[amadoémouhog O.B.EE. / PCA
PAPGROUP Z+A Papadopoulos O.V.E.E.

GF01

11/02/2020

2000mmx1000mm

AlaxwpioTIkd BITTARG UGAWOoNG ToTToBeTNUEVO OUPQWVYG WE To TTpéTUTro ISO 10140-2:2010, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of airborne sound

insulation.

AlaxwpIoTIKG ahoupiviou - yuaAiol pe odnyoug ahoupiviou Kal SITARG UGAWONG QOPETA-KOUUTIWTA TTAVEAG.
Yrrootnpidouv 5mm kal 6mm ouvBuaopo YUCAIWY yIa KAAUWN NXOHOVWTIKWY amaimiotwy. Ta yuaAid
TTEPIYPAPOVTA TIEPIMETPIKG HE KEPAUIKE Bagr] yia dpTio aioBNnTIKO aTToTéAETHa.

Double glazed partition, installed according to 1SO 10140-2:2010, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

The GF01 Double Glazed system is a partition of concealed aluminum profiles, consisted of panels that clasp
one with the other. The glasses are 5mm and 6mm thickness on either side. Each glass panel is ceramic painted
around the perimeter for the utmost aesthetic. The system is of high soundproof performance.

Atreikovion / Drawing

2000

EpyaoTipio ApXITEKTOVIKNS TexvoAoyiag - Tpnpa Apxitextévwy Mnxavikdwy - MoAutexviki Zxohn AN.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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GFO1 PARTITION TEST SAMPLE

FIXING SYSTEM — T aFO1-P5
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*Ta oxédia eTolpdoTnkav amo Tov Avabérn / The drawings have been prepared by the Client.

Epyaotiplo ApxiTektovikrig TexvoAoyiag - TpApa Apxitektovwy Mnxavikwy - MoAutexvikr Zxohq A.M.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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4. ANIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 mipég Tou AcgikTn Hyopeiwong AepdgpepTtou Hyou Tou dokidiou didovtal OTo ETTICUVATITOPEVO didypappa
oTn oeAida 8 og guvapTtnon We TNV ouxvarnrd. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mopakdtw Ztabuiopévog Aciktng Hyougiwong yia @dopa cuyvorhrwy amd 100Hz wg 3150Hz eival
atmoTéAeopa agiohdynong ocUupewva pe 1o Tpotutro EN [SO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to EN
ISO 717-1:2013.

ZUpewva pe To MpdtuTtro Mpoidvrog / According to the Product Standard EN 14351 -1:2010
AiamoTtwOeioa Tiun / Determined value
21aBuiopévog Agiktng Hyxopegiwong / Weighted Sound Reduction Index:
Rw (C;Ct) = 37 (-1;-4) dB

®cooalovikn/Thessaloniki, 20.05.2020

AamoTeupévo Epyaatrplo Aokiywy / Accredited Test Laboratory E.SY.D. No 704-3
//(oworrompévog dopéag / Notified Body NB 2326 -

KAelw Agaphn / Klio Axarli aocilelog BaoiA

Ap Apxitéktwv Mnxavikdg /Architect Engineer, PhD Ap Mnxavohdyog Mnxavikog/Mechanical, PhD Engineer

ng/ Vasilios Vasiliadis

Emortnuovikn Ymrootipign /Scientific Support YmetBuvog Merprioswv/Measurement Engineer

KwvaoTtavrivog lwavvidng / Konstantinos loannidis
Ap ApxitékTwv Mnxavikdg/Architect Engineer, PhD

AlguBuvTrig Tou Epyaotnpiou / Laboratory Director

EpyaoTrpio Apxitektovikrg Texvohoyiag - Tufua ApxITektéviy Mnxavikwy - MoAuTexvikr ZxoAn A.M.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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AgikTn¢ Hxougiwong
Sound Reduction Index

guugwva e To/according to

ISO 10140-2:2010

Kataokeuaatrig/Manufacturer; PCA PAPGROUP Z+A
Mamadémouhog O.B.E.E. / PCA PAPGROUP Z+A Papadopoulos
O.V.EE.

Avabérng/Client: PCA PAPGROUP Z+A Mamadomouiog O.B.EE. /
PCA PAPGROUP z+A Papadopoulos O.V.E.E.

Eykardaoraaon/ Installation: PCA PAPGROUP Z+A NamadomouAog
O.B.E.E./ PCA PAPGROUP Z+A Papadopoulos O.V.E.E.

Ovopacia Tpoidvtog/Product name: AlaxwploTiko 8iTAng uahwong GFO1
/ Double Glazed Partition GFO1

OdAapor dokipwv/Test rooms: FW

Huepopnvia apaywyng / Production date : 11/02/2020

Huepounvia dokipng/Testing date: 26/02/2020

AlaoTdoeig dokipiou / Sample dimensions : 2000 x 1000 mm

Mepiypaen Tou dokiyiou & Tng didragng ToroBétnong / Sample & mounting description:

AIaXWPIOTIKG BITARG UGAWONG TOTTOBETNWEVO OUMPWVA pE TO TPOTUTTO ISO 10140-2:2010. AlaxwpioTikd aAoupiviou - yuaAiol pe 0dnyoug ahoupiviou
Kal BITTARG UGAWONG POPETA-KOUPTIWTA TIAVEAS. YTTooTnpiZouy Smm Kai 6mm cuvBuaopo YUTAIY yia KEAUWN NXOPOVWTIKWDV atrairioswy. Ta yuahid
TEPIYPAPOVTAI TIEPIUETPIKA HE KEPUMIKT) Bar] yia ApTio aioBnrikd amoTéAsoua.

Double glazed partition, installed according to ISO 10140-2:2010. The GF01 Double Glazed system is a partition of concealed aluminum profiles,
consisted of panels that clasp one with the other. The glasses are 5Smm and 6mm thickness on either side. Each glass panel is ceramic painted around
the perimeter for the utmost aesthetic. The system is of high soundproof performance.

KapmuAn pérpnong/Test curve
MporuTn kapTUuAn /Shifted weighting curve

|
<

Yy ANk

S Bokipiou/S test specimen: 2,00 m?
Emegaveiakr pala/Mass per unit: kg/m? L i
Oeppokpacia/Temperature: 21C° i :
ZxeTikn uypacia/Relative humidity: 45 % 3 |
Zrarikr mieon/Static pressure 101 kPa “: PR
V Qahdpou Extroptic/V Source Room: 56 m?® %
V QaAdpou Ajung/V Receiving Room: 51 m® é 0 )
f(Hz) | R(dB) | Rma(dB) § |
50 10,0 253 2
63 | 18,5 276
80 18,1 471
100 223 449 50
125 20,9 51,9
160 | 26,9 51,5
200 277 50,7
250 30,5 49,8
315 | 336 | 515 -
400 34,3 56,9
500 344 61,0
630 36,0 64,4
800 36,6 677
1000 36,3 73,2
1250 37,2 74,8 30
1600 37,4 75,9
2000 37.8 76,3 ;
2500 37.4 73,5
3150 | 37,3 | 69,3 l\
4000 35,5 67,6 "
5000 38,5 60,4
Zopouwva pe To Npétuto MNpoidvrog / According to ;
the Product Standard EN 14351 -1:2010 i
AiamoTwBeioa nipr) / Determined value - i
YraBuiopévog  Agiktng  Hyopegiwong &
oUpQWYVa PE TA ATOTEAECHATA PETPHOEWV OF
BaAdpoug SoKINWY OE TPITOOKTARES
Weighted Sound Reduction Index Cso-3150
according to measurement results in test rooms in Cirs0.3150

third octaves

Rw (C;Cx) = 37 (-1;-4) dB

125 250 500 1000 2000 Hz 4000

Frequercy, f, Hz—»
= -2 dB Cspso00 =-1 dB Ciooso00 =-1dB
=.-f dB Cys0.5000= -7 dB Cir100-5000 = -4 dB

ApiBpog/Number; A.892.2020
Hpepounvia/Date: 20.05.2020

Ytoypagri/Signature:

Koivotroinpévog ®opé

AguBuvtig: KwvoTavTtivog lwav

/ Notified Body NB 2326

ng / Director- Konstanti
50




